samranis. FCC RF Test Report

Report No. : FG460505P

Software Version: 23.06.1602

FR1 N77 UL MIMO(Ant4+6)

Transmitter Conducted Output Power And EIRP, (Gt -Lc)=0.65dB

Band (ﬁﬁf) Ba("nﬁ.ﬁ”zi?th G ('Jﬁ% e 38 PowAe’\rlg;me) PowAe’\rli[ieBm) Fﬁ)ﬁ’é’r‘(‘ﬁéﬁﬂ) (qurs) E({/s;j
77 30 20 637334  3560.01 nggg'\" 1@1 18.85 19.29 22.09 2274 0.1879
77 30 20 637334  3560.01 Cfé%'m\" 1@1 1852 18.65 21.60 2225  0.1679
77 30 20 641666 3624.99 nggg'\" 1@1 18.97 1959 22.30 2295 01972
77 30 20 641666 3624.99 Cfé%';'i/l’v' 1@1 18.68 17.96 21.35 22 0.1585
77 30 20 646000 3690 CZ‘S&EM 1@1 18.97 19.37 22.18 2283 0.1919
77 30 20 646000 3690 Cfé%';'i/l’v' 1@1 18.79 18.82 21.82 2247 0.1766
77 30 30 637668  3565.02 CZ‘S&EM 1@1 18.9 19.38 22.16 2281  0.1910
77 30 30 637668  3565.02 Cfé%';'i/l’v' 1@1 18.63 19.05 21.86 2251 0.1782
77 30 30 641666 3624.99 CZ‘S&EM 1@1 19.04 19.36 22.21 2286  0.1932
77 30 30 641666 3624.99 Cfé%';'i/l’v' 1@1 18.8 19 21.91 2256 0.1803
77 30 30 645666 3684.99 CZ‘S&EM 1@1 18.94 19.35 22.16 2281  0.1910
77 30 30 645666 3684.99 Cfé%';'iﬂ’v' 1@1 19.6 18.8 22.23 2288  0.1941
77 30 40 638000 3570 CF(;SEEM 1@1 19.04 19.51 22.29 2294  0.1968
77 30 40 638000 3570 Cfé%%'\" 1@1 18.78 18.89 21.85 225 01778
77 30 40 641666 3624.99 nggﬁ'\" 1@1 19.22 19.37 22.31 2296  0.1977
77 30 40 641666 3624.99 Cfé%m\" 1@1 18.72 19.19 21.97 2262  0.1828
77 30 40 645332  3679.98 nggﬁ'\" 1@1 19.11 19.47 22.30 2295 01972
77 30 40 645332  3679.98 Cfé%m\" 1@1 18.79 18.95 21.88 2253 0.1791
77 30 50 638334 3575.01 nggﬁ'\" 1@1 18.93 19.22 22.09 2274 0.1879
77 30 50 638334 3575.01 Cfé%m\" 1@1 1857 18.89 21.74 2239 0.1734
77 30 50 641666 3624.99 nggﬁ'\" 1@1 18.85 19.54 22.22 2287  0.1936
77 30 50 641666 3624.99 Cfé%';?ﬂ'\" 1@1 18.58 18.93 21.77 2242 0.1746
77 30 50 645000 3675 nggg'\" 1@1 18.83 19.35 22.11 2276  0.1888
77 30 50 645000 3675 Cfé%';?ﬂ'\" 1@1 1853 18.86 21.71 2236 01722
77 30 60 638668 3580.02 nggg'\" 1@1 18.82 19.15 22.00 2265  0.1841
77 30 60 638668 3580.02 Cfé%';?ﬂ'\" 1@1 18.49 18.74 21.63 2228 0.1690
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77 30 60 641666 3624.99 nggf("\" 1@1 18.88 19.55 22.24 2289  0.1945
77 30 60 641666 3624.99 Cfé%';?w'\" 1@1 18.69 18.96 21.84 2249 0.1774
77 30 60 644666  3669.99 nggf("\" 1@1 18.94 19.61 22.30 2295 01972
77 30 60 644666 3669.99 Cfé%';'?w'\" 1@1 18.57 18.99 21.80 2245  0.1758
77 30 70 630000 3585 CFSSEEM 1@1 18.82 19.16 22.00 2265  0.1841
77 30 70 630000 3585 Cfé%';'iﬂ'\" 1@1 1851 187 21.62 2227 0.1687
77 30 70 641666 3624.99 CFSSEEM 1@1 18.76 19.38 22.09 2274 0.1879
77 30 70 641666 3624.99 Cfé%';'iﬂ'\" 1@1 18.41 18.87 21.66 2231 0.1702
77 30 70 644332 3664.98 CFSSEEM 1@1 18.8 19.43 22.14 2279 0.1901
77 30 70 644332 3664.98 Cfé%i?ﬂ'\" 1@1 1853 18.88 21.72 2237 0.1726
77 30 80 639334 359001 C'ESEEM 1@1 18.72 19.16 21.96 2261  0.1824
77 30 80 639334 359001 Cfé%';?ﬂ'\" 1@1 18.42 17.81 21.14 2179 0.1510
77 30 80 641666 3624.99 C'ESEEM 1@1 18.73 19.3 22.03 2268  0.1854
77 30 80 641666 3624.99 Cfé%i?ﬂ'\" 1@1 18.44 18.86 21.67 2232 0.1706
77 30 80 644000 3660 C'ESEEM 1@1 18.9 19.41 22.17 2282  0.1914
77 30 80 644000 3660 Cfé%i?ﬂ'\" 1@1 185 18.81 21.67 2232 0.1706
77 30 90 639668 3595.02 C'ESEEM 1@1 18.79 19.2 22.01 2266  0.1845
77 30 90 639668 3595.02 Cfé%';?ﬂ’\" 1@1 18.43 18.68 2157 2222 0.1667
77 30 90 641666  3624.99 CF(’?'SEEM 1@1 18.79 19.31 22.07 2272 0.1871
77 30 90 641666 3624.99 Cfé%i'iﬂ'\" 1@1 18.46 18.82 21.65 223 0.1698
77 30 90 643666 3654.99 CFSSQEM 1@1 18.75 19.48 22.14 2279 0.1901
77 30 90 643666 3654.99 Cfé%i'iﬂ'\" 1@1 18.49 18.93 21.73 2238 0.1730
77 30 100 640000 3600 CFSSQEM 137@68 18.74 19.1 21.93 2258 0.1811
77 30 100 640000 3600 CFSSQEM 1@1 18.76 19.19 21.99 2264  0.1837
77 30 100 640000 3600 CFSSQEM 1@271 1853 18.84 21.70 2235 01718
77 30 100 640000 3600 Cfé%i'iﬂ'\" 137@68 18.27 18.65 21.47 2212 0.1629
77 30 100 640000 3600 Cfé%i'iﬂ'\" 1@1 18.62 18.46 21.55 222 0.1660
77 30 100 640000 3600 Cfé%i'iﬂ'\" 1@271 18.18 18.2 21.20 2185  0.1531
77 30 100 640000 3600 C&%’Z’iﬂ'\" 137@68 1758 17.91 20.76 2141  0.1384
77 30 100 640000 3600 C&%’Z’iﬂ'\" 1@1 175 17.98 20.76 2141  0.1384
77 30 100 640000 3600 C&%’Z’iﬂ'\" 1@271 17.31 17.66 20.50 2115  0.1303
77 30 100 640000 3600 %Eéogg\')l" 137@68 15.56 15.94 18.76 1941  0.0873
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77 30 100 640000 3600 %Eéogm" 1@1 15.41 16.06 18.76 1941  0.0873
77 30 100 640000 3600 %Eéogm" 1@271 15.25 15.72 1850 1915  0.0822
77 30 100 641666 3624.99 nggf("\" 137@68 18.71 19.12 21.93 2258 0.1811
77 30 100 641666 3624.99 CF;SEEM 1@1 18.77 19.25 22.03 2268  0.1854
77 30 100 641666 3624.99 CFSSEEM 1@271 1853 18.82 21.69 2234 01714
77 30 100 641666 3624.99 Cfé%';'iﬂ'\" 137@68 18.23 18.71 21.49 2214  0.1637
77 30 100 641666 3624.99 Cfé%';'iﬂ'\" 1@1 18.49 1851 2151 2216  0.1644
77 30 100 641666 3624.99 Cfé%';'iﬂ'\" 1@271 18.11 18.13 21.13 2178 0.1507
77 30 100 641666 3624.99 C&%’Z’iﬂ'\" 137@68 1752 18.01 20.78 2143 0.1390
77 30 100 641666 3624.99 C&%’;?AM 1@1 175 17.93 20.73 2138 0.1374
77 30 100 641666 3624.99 C&%’;?AM 1@271 17.15 176 20.39 2104  0.1271
77 30 100 641666 3624.99 g';éogfu 137@68 155 16.01 18.77 1942 0.0875
77 30 100 641666 3624.99 g';éogfu 1@1 15.48 16.07 18.80 19.45  0.0881
77 30 100 641666 3624.99 g';éogfu 1@271 15.11 15.6 18.37 1902  0.0798
77 30 100 643332 3649.98 C'ZSEEM 137@68 18.64 19.11 21.89 2254 0.1795
77 30 100 643332 3649.98 C'ZSEEM 1@1 18.96 19.62 22.31 2296  0.1977
77 30 100 643332 3649.98 C'ZSEEM 1@271 18.41 18.85 21.65 223 0.1698
77 30 100 643332 3649.98 Cfé%';?ﬂ’\" 137@68 18.24 18.68 21.48 2213 0.1633
77 30 100 643332  3649.98 Cfé%'m\" 1@1 18.62 18.84 21.74 2239 0.1734
77 30 100 643332  3649.98 Cfé%';'iﬂ'\" 1@271 18.09 18.17 21.14 2179 0.1510
77 30 100 643332  3649.98 C&%’Z’iﬂ'\" 137@68 1753 17.94 20.75 214 0.1380
77 30 100 643332  3649.98 C&%’Z’iﬂ'\" 1@1 17.63 18.35 21.02 21.67  0.1469
77 30 100 643332  3649.98 C&%’Z‘iﬂ'\" 1@271 17.33 17.72 20.54 2119 0.1315
77 30 100 643332 3649.98 %Eéogm" 137@68 15.54 15.97 18.77 1942  0.0875
77 30 100 643332  3649.98 %Eéogm" 1@1 15.46 16.37 18.95 196 0.0912
77 30 100 643332  3649.98 %Eéogm" 1@271 15.12 15.72 18.44 19.09  0.0811
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FR1 N77 UL MIMO (Ant4)

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 641666  3624.99 CFSSEEM 51@0 00060  PASS NV

77 30 20 641666  3624.99 CFSSEEM 51@0 00059  PASS LV

77 30 20 641666  3624.99 nggf("\" 51@0 00051  PASS HV

77 30 20 641666  3624.99 CZ‘S&EM 51@0 00027  PASS 30T

77 30 20 641666  3624.99 C'BSEEM 51@0 00069  PASS 20C

77 30 20 641666  3624.99 C'BSEEM 51@0 00040  PASS -10°C

77 30 20 641666  3624.99 CZ‘S&EM 51@0 00048  PASS 0C

77 30 20 641666  3624.99 CZ‘S&EM 51@0 00027  PASS 10°C

77 30 20 641666  3624.99 C'BSEEM 51@0 00060  PASS 20°C

77 30 20 641666  3624.99 C'BSEEM 51@0 00065  PASS 30°C

77 30 20 641666  3624.99 CFSSQEM 51@0 00028  PASS 40°C

77 30 20 641666  3624.99 CFSSQEM 51@0 00055  PASS 50°C
Sporton International Inc. (Kunshan) Page Number 1 A3-4 of A43

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505P

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 641666  3624.99 C%SgEM 51@0 18.216 19.02
77 30 20 641666  3624.99 Cfé%';?ﬂ“" 51@0 18.157 19.12
77 30 20 641666 3624.99 C&%’Z?WM 51@0 18.215 19.01
77 30 20 641666  3624.99 2;052&" 51@0 18.137 19.24
77 30 30 641666  3624.99 C%SEEM 78@0 27.899 28.87
77 30 30 641666  3624.99 Cfé%';?ﬂ"" 78@0 27.88 29.0
77 30 30 641666  3624.99 C&%’ZRAM 78@0 27.866 20.11
77 30 30 641666  3624.99 %Eéogm" 78@0 27.758 28.93
77 30 40 641666  3624.99 C%SEEM 106@0 37.896 30.1
77 30 40 641666  3624.99 Cfé%';?ﬂ"" 106@0 37.831 39.2
77 30 40 641666  3624.99 C&%’Z?MM 106@0 37.826 39.06
77 30 40 641666  3624.99 %Eéogfl\“ﬂ" 106@0 37.759 39.02
77 30 50 641666 3624.99 CF(’?'SEEM 133@0 47.452 49.32
77 30 50 641666  3624.99 Cfé%i?ﬂ“" 133@0 47.52 49.12
77 30 50 641666  3624.99 C&%’m‘" 133@0 47.504 49.14
77 30 50 641666  3624.99 %Eéogfl\“ﬂ" 133@0 47.609 49.12
77 30 60 641666 3624.99 CF(’?'SEEM 162@0 57.959 59.61
77 30 60 641666  3624.99 Cfé%i?ﬂ“" 162@0 57.819 59.74
77 30 60 641666  3624.99 C&%’Z’fﬂ“" 162@0 57.837 50.85
77 30 60 641666  3624.99 %Eéogfl\“ﬂ" 162@0 57.777 59.63
77 30 70 641666  3624.99 CF(’?'SEEM 189@0 67.493 69.78
77 30 70 641666  3624.99 CE%Z?AM 189@0 67.529 69.72
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77 30 70 641666  3624.99 C&%’Z?AM 189@0 67.545 69.73
77 30 70 641666 3624.99 %géogml" 189@0 67.475 69.8
77 30 80 641666  3624.99 CF(’Q‘S;?M 217@0 77.354 79.97
77 30 80 641666  3624.99 Cfé%';?ﬂ"" 217@0 77.481 79.99
77 30 80 641666  3624.99 C&%’Z?AM 217@0 77.587 80.0
77 30 80 641666 3624.99 %géogml" 217@0 77.527 79.87
77 30 90 641666  3624.99 CF(’?‘S;‘?M 245@0 87.505 90.2
77 30 90 641666  3624.99 Cfé%';?ﬂ"" 245@0 87.467 90.24
77 30 90 641666  3624.99 C&%’Z?AM 245@0 87.452 90.35
77 30 90 641666  3624.99 g';éogm" 245@0 87.54 90.36
77 30 100 641666  3624.99 CF(SSQ?M 273@0 97.71 100.6
77 30 100 641666  3624.99 Cfé%';?ﬂ"" 273@0 97.515 100.6
77 30 100 641666  3624.99 C&%’Z?AM 273@0 97.535 100.4
77 30 100 641666  3624.99 g';éogfl\'h" 273@0 97.551 1005
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) R Sweep 1.27 ms (1001 pis)

Total Paver

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Total Paver
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amranas. FCC RF Test Report Report No. : FG460505P

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver 278 dBm

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, [Center 3.62499 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer 278d8m

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B ) Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver
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N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Alten: 3068 Z o 3 KEYSIGHT ot R Aen: 308
« O IHokd 100100 Corr
Nons

#Video BW 16000 MHz" Span 100 MHz| [Center 3.62499 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Power 7 Total Pawer

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BW 1,6000 MHz" Span 100 Mz Center 3.62499 GHz #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) 3

Total Paver
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N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Alten: 3068 Z o 3 KEYSIGHT ot R Aen: 308
« O IHokd 100100 Corr
Nons

#Video BW 20000 MHz" Span 120 MHz| [Center 3.62499 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Power 7,618 M Total Pawer 268d8m

N77(60M)_CP-OFDM_64 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N77(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Vialue 30. Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Center 3.62499 GHz
#Res BW 75000 kHz

2 Matrics

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Value 30.00 dBm

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 24000 MHz"

Span 140 MHz|
Sweep 1.00 ms (1001 pts)

Total Paver

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Total Paver
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N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B ) Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

S|

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B ) Ref Value 30.00 dBm

#Video BW 3.0000 MHz" sp | #Video BW 3.0000 MHz" Span 180 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A3-14 of A43
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505P

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

bl emptsd

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
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Adjacent Channel Leakage Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict
Band (kHz) (MHz) (MHz) Margin Margin
77 30 20 637334  3560.01 C%‘SEEM 1@0  -1225  -21.37 gf:;h PASS
77 30 20 637334  3560.01 CFSSEEM 1@50  -20.96  -14.2 gf:[?h PASS
77 30 20 637334  3560.01 CF(SS;[(’M 51@0  -1011  -10.22 gf:;h PASS
77 30 20 641666  3624.99 CFSSEEM 1@0 2120 -17.33 gfssh PASS
77 30 20 641666  3624.99 CZ‘S&EM 1@50 1668  -1Lg S8 PASS
77 30 20 641666  3624.99 C'SSEEM 51@0  -8.52 -8.73 gf:;h PASS
77 30 20 646000  3690.0 CF(SSEEM 1@0  -1057  -16.89 gfssh PASS
77 30 20 646000  3690.0 CZ‘S&EM 1@50 1594 1185 °°%  PASS
77 30 20 646000  3690.0 C'SSEEM 51@0  -7.79 -7.75 gf:;h PASS
77 30 60 638668  3580.02 CZ‘S&EM 10 1088 1306 o PASS
77 30 60 638668  3580.02 CgSgEM 1@161  -17.13  -11.56 gf:gh PASS
77 30 60 638668  3580.02 CFSSQEM 16200 799 606  °°%  PASS
77 30 60 641666  3624.99 CFSSEEM 1@0 936 1157  °%%  PASS
77 30 60 641666  3624.99 CgSgEM 1@161 131  -10.14 gf:gh PASS
77 30 60 641666  3624.99 CFSSQEM 16200 541 509 S0 PASS
77 30 60 644666  3669.99 CgSgEM 1@0  -1047  -11.59 gf:gh PASS
77 30 60 644666  3669.99 CFSSEEM 1@161 1196  -939 %% PASS
77 30 60 644666  3669.99 CF(’?'S;?M 162@0  -5.08 -4.48 gfaesh PASS
77 30 100 640000  3600.0 CFSSEEM 1@  -11.02  -10.02 gf:sh PASS
77 30 100 640000  3600.0 CFSSEEM 1@272 1261 757 %% PASS
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77 30 100 640000  3600.0 CFSSEEM 273@0  -5.82 -3.21 gf:gh PASS
77 30 100 641666  3624.99 C%Sg?'v' 1@0  -1023  -9.14 g?SSh PASS
77 30 100 641666  3624.99 CF(’?‘S;EM 1@272  -135 -7.95 g?:;h PASS
77 30 100 641666  3624.99 CFSSEEM 273@0  -5.67 -2.88 gf:gh PASS
77 30 100 643332  3649.98 CF(’?‘S;[(’M 1@0  -1002  -8.63 g?:;h PASS
77 30 100 643332  3649.98 CFSSEEM 1@272  -1211  -6.83 gf:gh PASS
77 30 100 643332  3649.98 CF(SS;?M 2730 522 251 ‘o PASS
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Report No. : FG460505P
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
77 30 20 637334  3560.01 oPok 1@0 see graph
77 30 20 637334 356001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 637334 356001  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 641666  3624.99 oPoK 1@0 see graph
77 30 20 641666  3624.99 CF(SS;? M 1@0 seegraph  PASS
77 30 20 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 646000 3690.0 QPSK 1@0 see graph
77 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 646000 36900  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 638668  3580.02 RSk 1@0 see graph
77 30 60 638668 358002  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 638668  3580.02 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 60 641666 3624.99 QPSK 1@0 see graph
77 30 60 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 641666  3624.99 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 60 644666  3669.99 oPoK 1@0 see graph
77 30 60 644666  3669.99 CFSSEEM 1@0 seegraph  PASS
77 30 60 644666  3669.99 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 100 640000 3600.0 oPoK 1@0 see graph
77 30 100 640000 3600.0 CFSSEEM 1@0 seegraph  PASS
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77 30 100 640000 3600.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 641666  3624.99 oPSK 1@0 see graph

77 30 100 641666  3624.99 ng’gEM 1@0 seegraph  PASS

77 30 100 641666  3624.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 643332 3649.98 oPSK 1@0 see graph

77 30 100 643332 3649.98 CFSSEEM 1@0 seegraph  PASS

77 30 100 643332 3649.98 CF(SS;? M 1@0 seegraph  PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 637334 3560.01 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 20 637334 3560.01 CFSSEEM 1@50  seegraph  PASS
77 30 20 637334 3560.01 CF;SEEM 51@0  seegraph  PASS
77 30 20 641666  3624.99 CF(’D‘S;?M 1@0 seegraph  PASS
77 30 20 641666  3624.99 CFSS;?M 1@50  seegraph  PASS
77 30 20 641666  3624.99 C'BSEEM 51@0  seegraph  PASS
77 30 20 646000 3690.0 C'ZSQEM 1@0 seegraph  PASS
77 30 20 646000 3690.0 CZ‘S&E M 1@50  seegraph  PASS
77 30 20 646000 3690.0 CFSS;?M 51@0  seegraph  PASS
77 30 60 638668 3580.02 C'BSEEM 1@0 seegraph  PASS
77 30 60 638668  3580.02 C'ZSQEM 1@161  seegraph  PASS
77 30 60 638668  3580.02 CFSSQEM 162@0  seegraph  PASS
77 30 60 641666 3624.99 CF(’?'SEEM 1@0 seegraph  PASS
77 30 60 641666  3624.99 CgSgEM 1@161  seegraph  PASS
77 30 60 641666  3624.99 CF(;SEEM 162@0  seegraph  PASS
77 30 60 644666  3669.99 CFSSQEM 1@0 seegraph  PASS
77 30 60 644666 3669.99 CF(’?'SEEM 1@161  seegraph  PASS
77 30 60 644666  3669.99 CgSgEM 162@0  seegraph  PASS
77 30 100 640000 3600.0 CF(SSEEM 1@0 seegraph  PASS
77 30 100 640000 3600.0 CFSSEEM 1@272  seegraph  PASS
77 30 100 640000 3600.0 CF(’?'SEEM 273@0  seegraph  PASS
77 30 100 641666  3624.99 CF(’?'SEEM 1@0 seegraph  PASS
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77 30 100 641666  3624.99 CFSS;? M 1@272  seegraph  PASS

77 30 100 641666 3624.99 CF(SSEEM 273@0  seegraph  PASS

77 30 100 643332 3649.98 CF(SS;? M 1@0 seegraph  PASS

77 30 100 643332 3649.98 CF(’?‘SEE M 1@272  seegraph  PASS

77 30 100 643332  3649.98 CFSS;? M 273@0  seegraph  PASS
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N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH

Stap 3.730 GHz

Trax

N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Scale/Div 10.0 48

N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid_CH_cHP_PAsS

Ref Ly Offset 18.61 0B
Ref Value 30.00 dBm

Span 1.
3m

N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Right Mid_CH_cHP_rAss

1 Freg 31
okl 500500
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